
Page 1 - NUMBER 9678-8C4QSU

Ministry of the Environment

Ministère de l’Environnement

AMENDED CERTIFICATE OF APPROVAL
INDUSTRIAL SEWAGE WORKS

NUMBER 9678-8C4QSU

Issue Date: March 14, 2011

Goldcorp Inc. and 

Goldcorp Canada Ltd.

Post Office Box, No. 2000

Balmertown, Ontario  P0V 1C0

Site Location: Cochenour Complex Mine (Wilanour mine)

21 Mills Avenue

Red Lake Municipality, District of Kenora

You have applied in accordance with Section 53 of the Ontario Water Resources Act for approval of:

sewage works for the collection, transmission, treatment and disposal of Tailings Management Area effluent and 

mine shaft effluent from the Cochenour Complex Mine (also known as Wilanour mine), a mine in a state of 

Advanced Exploration, located in Cochenour, Ontario near Red Lake, and discharging to the McKenzie Channel 

of Red Lake, consisting of the following:

Proposed works:

• Dam 2. Reinstatement of the historic Dam #2, located at the west side of the Dam #2 Pond, and at the 

northeast direction upstream from the Pond #3 within the Tailings Management Area (TMA), with a 

crest elevation of 372 masl. Reinstatement via installation of a sheet pile core. The conversion of Dam#2 

into a water retaining structure will create an additional 200,000 m³ of water storage in the upper TMA 

to temporarily provide additional retention time for underground water from the Cochenour Shaft to 

attenuate ammonia, equipped with:

• Emergency Spillway. The emergency spillway will be installed on Dam #2, with a 12 m-wide, 0.75 

m-deep size, within the sheet pile wall to prevent the dam from overtopping. The spillway will have an 

invert elevation of 371.25 masl., with a freeboard of 0.5 m. and armoured with rip rap protection and an 

energy dissipation basin at the base of the spillway slope;

• Stop-log Decant Structure. The Stop-log Decant Structure will be separate from the reinstated Dam #2 

and operable between elevations 368 and 371 masl., to allow controlled releases to Dam #3 pond when 

ammonia in the effluent is sufficiently attenuated;

• Buried pipe. Construction of a buried pipe and channel to convey water from the Stop-log Decant 



Page 2 - NUMBER 9678-8C4QSU

Structure to near the decommissioned Dam#5; and

• North Dyke. Construction of a new dyke to prevent any northward spilling from the proposed 

impoundment (Dam #2 Pond) when Dam #2 is reinstated. The dyke will be constructed north of all 

existing tailings deposits to an elevation of 372 masl.

• Dam 6. Removal of the Dam #6, which is an old earth fill berm located north of the TMA. This structure 

will become redundant once the North Dyke is operational. This removal will allow surface water to be 

diverted around the redefined TMA; and

all other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances essential for 

the proper operation of the aforementioned sewage works;

all in accordance to drawings, design and construction recommendations contained in the Cochenour Complex - 

Tailings Management Area Upgrades - Dam #2 Reinstatement. Final Report, prepared by BGC Engineering 

Inc., of Vancouver, BC, dated May 10, 2010, and reviewed by licensed professionals in Ontario; and

Existing works:

DAMS

• Dam 3, located at the northern end of the Tailings Management Area (TMA), with a crest elevation of 

365.5 metres and an emergency spillway with an elevation of 364 metres, including modification to 

minimize seepage through the Dam and to increase the storage capacity in the TMA;

• one (1) containment berm, located at the southern end of the tailings management area, adjacent to 

Highway # 125, with a crest elevation of 365 metres.

RAW WATER PUMPING STATION FOR TAILINGS MANAGEMENT AREA

• a raw water pumping station, located at Dam #3, consisting of a pump well and above ground building 

enclosure, equipped with two (2) submersible pumps each rated at approximately 95 L/s discharging to 

the Physical-Chemical Treatment Plant; 

• a raw water intake screen on the pumping station intake line; and

• a 400 mm diameter pipe from the raw water pumping station to the treatment plant;

RAW WATER PUMPING STATION FOR MINE  SHAFT WATER

• two (2) submersible pumps located in the mine shaft of sufficient rated capacity to dewater the Wilanour 

Mine and maintain the water level in the mine at a sufficient depth to allow underground mining 

operations following dewatering;

• a 300 mm diameter pipe from the Mine Shaft to the treatment plant.



Page 3 - NUMBER 9678-8C4QSU

PHYSICAL-CHEMICAL WASTEWATER TREATMENT SYSTEM

A physical-chemical wastewater treatment system treating either tailings management area effluent, mine shaft 

water from the Wilanour Mine, or a combination of the two sources, at a maximum treated flow rate of 12,000 

m
3

/day, consisting of the following:

• a  300 mm  diameter in-line mixer;

• one (1) 141 m³ potassium permanganate contact tank;

• two (2) clarification package treatment units, each rated at 6,000 m³/day and each consisting of:

− a rapid mixing basin;

− an injection chamber;

− a maturation chamber;

− a high rate ballasted settling basin complete with inclined tube settlers having a sedimentation 

rate of approximately 54 m/hr; and

− three (3) sand recirculation pumps and two (2) hydrocyclones and electrical and mechanical 

equipment and control;

• a coagulant feed system for either liquid ferric sulphate or ferric chloride, consisting of two (2) 21,200 L 

coagulant storage tanks and one (1) 3,700 L day tank, including two (2) (one duty, one standby) 

chemical feed metering pumps with a chemical feed line to the raw water header upstream of the static 

mixer and to the contact tank;

• pH/Alkalinity adjustment for either soda ash or caustic soda, consisting of one (1) 45,000 L caustic soda 

storage tank and one (1) 1,500 L day tank, including two (2) (one duty, one standby) chemical feed 

metering pumps with a chemical feed line to the raw water header upstream of the static mixer;  

• an automatic polymer preparation and feed system, consisting of a 500 L mixing tank, a 500 L storage 

tank,  three (3) (two duty, one standby) chemical feed metering pumps with chemical feed lines to the 

two package treatment units injection chambers and two (2) (one duty, one standby) chemical feed 

metering pumps with chemical feed lines to the flocculation chamber of the sludge thickener;

• an oxidation feed system for either potassium permanganate or hydrogen peroxide, consisting of two (2) 

3,700 L preparation/storage tanks, an eductor system to transfer dry product to the preparation/storage 

tanks and two (2) (one duty, one standby) chemical feed metering pumps with chemical feed lines to the 

raw water header upstream of the static mixer;

• one (1) sludge thickening system, consisting of a flocculation basin and a lamella settling zone, with 

supernatant discharged to the main pond;

• one (1) sludge storage lagoon measuring 275 m x 34 m at the base and 283.4 m x 42.4 m at the outer toe 

of the berm with a sidewall depth of 1.4 m;



Page 4 - NUMBER 9678-8C4QSU

• one (1) continuous turbidity monitor located on the inlet header to the water treatment plant;

• two (2) continuous turbidity monitors located in the clarifiers;

• two (2) continuous pH monitors located in the clarifiers;

• treated water will be discharged by gravity or by pumping through a 500 m long 400 mm diameter pipe 

from the treatment plant building to the creek past Dam 3, which outlets at McKenzie Channel of Red 

Lake;  

• sludge produced from the clarifiers will be discharged in the short term to the existing tailings pond until 

dedicated sludge handling facilities are constructed within a reasonable time frame with the objective to 

limit the amount and duration of sludge discharge to the existing tailings pond; and

• one (1) PLC system connected to the plant PLC located in the treatment plant building.

all other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances essential for 

the proper operation of the aforementioned sewage works;

all in accordance with the following submitted supporting documents:

1. Application dated February 19, 1981, plans drawings, correspondence, appendices and other 

information, submitted by Robert Dodds Limited; 

2. Application for Approval of Industrial Sewage Works dated October 16, 2003 and supporting 

information submitted by Goldcorp Inc.;

3. Application for Approval of Industrial Sewage Works dated February 12, 2004 and supporting 

information submitted by Goldcorp Inc.;

4. Application for Approval of Industrial Sewage Works dated October 5, 2005, signed by Randy 

Wepruk, Environmental Manager and supporting information submitted by Goldcorp Inc.;

5. Assessment of Sludge Handling Options Wilanour Mine Wastewater Treatment Plant Goldcorp 

Canada Ltd. Cocenhour, Ontario dated February 2007 prepared by CH2MHILL; 

6. Wilanour Mine Tailings Management Area Upgrades - Engineering Design for a Ferric Sludge 

Pond dated June 15, 2007 prepared by BGC Engineering Inc.;

7. Goldcorp Canada Ltd., Wilanour Mine, Tailings Management Area Upgrades - Engineering 

Design for a Southern Berm and Dam #3 Spillway Modifications dated June 28, 2007, prepared 

by BGC Engineering Inc.;

8. Application for Approval of Industrial Sewage Works submitted by David Gelderland of Red 



Page 5 - NUMBER 9678-8C4QSU

Lake Gold Mines dated July 6, 2007;

9. Letter and attachments dated September 5, 2007 from Dave Gelderland and Shawn Hiller of 

Goldcorp Inc. to Matt Hoffmeister of the Ministry of the Environment;

10. CH2MHILL Memorandum and attachments dated December 17, 2007 from Frank Absi of 

CH2MHILL to Goldcorp Inc.;

11. Application for Approval of Industrial Sewage Works submitted by David Gelderland of Red 

Lake Gold Mines dated December 20, 2007;

12. Letter and attachments dated January 16, 2008 from Dave Gelderland and Shawn Hiller of 

Goldcorp Inc. to Randy Chin of the Ministry of the Environment;

13. Electronic mail and attachments dated January 25, 2008, January 30, 2008 and February 4, 2008;

14. Cochenour-Wilanour Mine Receiving Water Impact Assessment dated February 2008, prepared 

by Minnow Environmental Inc.;

15. Application for Approval of Industrial Sewage Works submitted by David Gelderland of Red 

Lake Gold Mines dated July 15, 2010, and supporting documentation;

16. Cochenour Complex - Tailings Management Area Upgrades - Dam #2 Reinstatement. Final 

Report, prepared by BGC Engineering Inc., of BC, dated May 10, 2010.

17. Letter dated March 2, 2011, from David Gelderland of Goldcorp Canada to Edgardo Tovilla, 

P.Eng. of the MOE, with final comments to the DRAFT CofA amendment.

For the purpose of this Certificate of Approval and the terms and conditions specified below, the following 

definitions apply:

"Certificate"  means this entire certificate of approval document, issued in accordance with Section 53 

of the Ontario Water Resources Act , and includes any schedules;

"Director"  means any Ministry employee appointed by the Minister pursuant to section 5 of the Ontario 

Water Resources Act ; 

"District Manager"  means the District Manager/Area Supervisor of the Thunder Bay District 

Office/Kenora Area Office of the Ministry;

"Existing works" means those portions of the Works  previously constructed and approved under a 

certificate of approval; 

"Ministry" means the Ontario Ministry of  the Environment;



Page 6 - NUMBER 9678-8C4QSU

"Owner" means Goldcorp Inc./Goldcorp Canada Ltd. and includes its successors and assignees; 

"Proposed works" means the new sewage works included in the application for amending the existing 

Certificate; and

"Works " means the sewage works described in the Owner's  application, this certificate and in the 

supporting documentation referred to herein, to the extent approved by this Certificate .

You are hereby notified that this approval is issued to you subject to the terms and conditions outlined below: